
  

 

REUSE AND RECYCLE OF INDUSTRIAL 

WASTEWATER IN HILLA TEXTILE FACTORIES  
 

 

 
A Thesis 

 

Submitted to the Department of Civil 
Engineering- College of Engineering  

of the University of Babylon in Partial  
Fulfillment of the Requirements  

for the Degree of Master  
of Science in  Environmental Engineering  

  

 

By 

 

RASHA SALAH AL-KIZWINI  
B.Sc. Civil Engineering, 2001 

 

 

 

 

Dec.2003 
 



 جامعة بابل       

 كلية الهندسة    

 قسم الهندسة المدنية
 

 
 

إعادة استخدام وتدوير فضلات 
   المياه الصناعية في معامل نسيج الحله 

 

 أطروحة

 جزء ك إلى كلية الهندسة في جامعة بابلمقدمة 

 في مماجستير علومن متطلبات نيل درجة 

 الهندسة المدنية 
 

 أعدت من قبل المهندسة
[...]
Callely et al. (1977) showed that the effluents from cotton woven 

fabrics have a pH of (8-12), total solids of (500-2000 mg/l), suspended 

solids of (50-250 mg/l), COD of (200-1000 mg/l) and BOD of (100-500 

mg/l). They also showed that the wool woven fabrics have a pH of (7-10), 

total solids of (1000-5000 mg/l), suspended solids of (50-500 mg/l), COD of 

(200-2000 mg/l) and BOD5 of (100-1000 mg/l). 

 

Hart et al. (1983) studied the overall wastewater characteristics of the 

dry-processing mills and the woven fabric-finishing mills. Their results for 

the two types of mills are summarized in Tables (2-5) and (2-6), 

respectively. 

 

Table (2-5): Effluent produced from dry processing mills (Hart et al., 

1983) 

Parameter Units ATMI NCWQ 

 
 

Avg. 

 

Std. Dev. 

 

Avg. 

 

BOD 

TSS 

COD 

Oil and grease 

Sulphide 

Color 

PH  

Temperature  

Water use  

mg/l    

mg/l 

mg/l 

mg/l 

mg/l 

 

(units) 

°C 

(l /kg) 

274 

87 

871 

- 

8.00 

- 

11.53 

- 

12.6 

123 

163 

230 

- 

- 

- 

5.78 

- 

12.7 

300 

150 

950 

- 

- 

- 

6 – 11 

24 

12.5 

 



 

 00 

Table (2-6): Effluent produced from woven fabric finishing  mills (Hart et 

al., 1983) 

Parameter Units ATMI NCWQ 

 
 

Avg. 

 

Std. Dev. 

 

Avg. 

 

BOD 

TSS 

COD 

Oil and grease 

Sulphide 

Color 

pH  

Temperature  

Water use  

mg/l    

mg/l 

mg/l 

mg/l 

mg/l 

 

(units) 

°C 

(l /kg) 

592 

313 

1 093 

14 

2.72 

- 

- 

- 

151 

392 

533 

513 

- 

4.57 

- 

- 

- 

83 

550  

185 

1 850 

- 

2.72 

325 

- 

42 

112 

 ATMI (American Textile Manufactures Institute). 

 NCWQ (National Commission on Water Quality).  

AL-Tufaily (1995) studied the disposal of industrial wastewater from 

Hilla textile factories of the State Company for Textile Industries and its 

effect on the water of Shatt-Al-Hilla. The study involved the determination 

of the following parameters: temperature, pH, alkalinity, total suspended 

solids, calcium, magnesium, total hardness, chloride, sulfate, phosphate, 

nitrate, dissolved oxygen, biochemical oxygen demand, and heavy metals 

(chromium, lead, nickel, zinc, cadmium and copper). The researcher found 

that these effluents had an alkaline nature with a low organic load as 

expressed in terms of BOD but high levels of suspended and dissolved 

solids. A high concentration of chloride was also recorded.  



 

 01 

The effluents disposed to Shatt Al-Hilla were found to have high 

concentrations of lead. Multiple regression procedure was adopted to find 

the regression equations, which were used to describe the spread of 

pollutants in Shatt Al-Hilla. For this purpose, the following quality 

parameters were used: dilution factor, pollutants concentrations at disposal 

point, pollutants concentrations in the water-waste mixture, and the distance 

along the river starting from the disposal and down-stream.  

Al-Hashmi and Al-Kizwini (1999) measured the levels of heavy 

metals, BOD and COD of the industrial wastes that were disposed off from 

the Hilla textile factory of the State Company for Textile Industries and their 

effect on the water of Shatt-Al-Hilla.Test of samples taken from five 

different river locations indicated that all parameters were found to be within 

the allowable limits except the BOD value which was high. This was 

attributed to insufficient aeration of the industrial water. It was suggested 

that a large aeration tank is to be used in order to reduce the BOD value. 

  

2.2: REUSE AND RECYCLE OF INDUSTRIAL 

WASTEWATER 

          The available literature on this subject is scarce as this subject was of 

minor importance due to the availability of ample quantities of good water in 

the past. Nowadays, the increased need to water and numerous sources of 

pollution of water, particularly in industry, gave the subject an advanced 

importance which sometimes rises to a priority.  

In Tunisia a wastewater pretreatment plant of a textile factory was 

optimized   where   up   to   (0.5 m3/h)   of   the   effluent   was    treated    by  



 

 01 

photocatalysis in a pilot (Flow Film Reactor) with an area of (50m2). The 

influence of different types of processed waters and the kind of pretreatment 

on the photocatalytic oxidation was investigated. Tests of  (TiO2) in different 

concentrations were conducted in order to understand the characteristics 

determining the photocatalytic operation and to obtain guidelines to improve 

efficiency. By optimization of the flocculation and coagulation processes on 

a laboratory scale, the elimination of (63%) of the COD, (50%) of BOD5, 

over (97%) of suspended solids (SS) and (100%) of dissolved solids (DS) 

were achieved. The substitution of an organic acid by an inorganic acid in 

the neutralization step reduced the recontamination of the pretreated water. 

Different methods for immobilizing the catalyst by minimizing the loss in 

photo catalytic activity were tested. In all cases decolorization of the effluent 

was possible (http://www, 2001).  

AL-Mallah (2002) studied the treatment of industrial wastewater from 

Baghdad Textile Factory. He found that the removal efficiency of chemical 

coagulation treatment using (alum+polymer) in concentrations (60+1.75 

mg/l) gave a removal of  (32-76.6%) of TSS and (1.5-9%) of turbidity. 

However, a removal efficiency of  (28.2-70.4%) of TSS and (8.3-20%) of 

turbidity was obtained with concentrations of (80+1.75 mg/l). Moreover, a 

removal efficiency of (21.2-85.5%) of TSS and (43.7-85%) of turbidity was 

obtained with concentrations of (100+2 mg/l). He concluded that with the 

use of (25mg/l) of activated carbon a removal of (93.75-94.6%) of color, 

(96-96.35%) of turbidity, (74-77.2%) of TSS, (12-14.9%) of TDS, (87.4-

87.6%) of BOD, (1%) of hardness and (3-5%) of alkalinity were possible. 

     

 



 

 41 

Chapter Three 

 

INDUSTRIAL WASTEWATER 

TREATMENT PROCESSES 

3.1:WATER USED IN TEXTILE INDUSTRY 

Water is considered a very important element in any principal process for 

textile and spinning industry like washing, dyeing, and finishing. Besides, it supplies 

the steam boilers in order to get vapor which is necessary in productive processes, 

supplying the cooling units during summer, and other works like cleaning. 

According to (Peters, 1967) the industry of textile and spinning faces many 

challenges and problems associated with the kind of water. Among them are: 

1. Providing water with certain specification suitable to the processes of 

producing textile  

2. Providing certain water suitable for steam boilers and power producing 

station.  

3. Preventing corrosion in the pipes and tanks, which is produced by the type 

of water. 

Because of the many needs which are sensitive to the quality of water, the 

subject of the research on the quality of the water used in the industry of textile and 

spinning is considered very important in providing enough quantities of water in a 

good quality (Peters, 1967).  



 

 41 

The pollutants that result from textile industry can be included under the 

following items: 

A- Biological oxygen demand (BOD) 

The biological oxygen demand is an important index of water pollution that 

indicates the degree of water pollution based on organic substances.  Oxygen is 

consumed in proportion to the amount of the organic substances in the same way as 

the human metabolism works. As stated in  (Inoue, 2003):”With BOD, clean and 

sufficiently aerated water is put in a sealed glass bottle along with N, P, Mg and 

other nutrients, and sufficiently. Another bottle is put. A fixed quantity of the 

polluted water and microbes are also added in the bottle. After 5 days of still 

standing, the oxygen content (dissolved oxygen) of the bottle is measured to get the 

value of the organic pollution in the polluted water. Usually, the bottle remained for 

5 days at 20-C. The obtained value is the “BOD5” “. 

B- Chemical oxygen demand (COD) 

Chemical Oxygen Demand, COD, differs form BOD in that it measures the 

oxygen demand needed to decompose organic substances in polluted water, using a 

strong oxidizer such as potassium permanganate or potassium dichromate. Whereas 

BOD indicates the concentration of biochemical easy-to-decompose substances, 

COD indicates the concentrations of substances that can be readily decomposed 

“chemically”. Consequently, COD measurement does not indicate sources of 

microbe nutrients such as iron sulfate (-2) and nitrous acid, but it does indicate a 

high value when water contains substances that readily and chemically bind with 

oxygen. However, acetic acid and other similar preferred sources of microbes 

nutriment can be measured by BOD but not by COD. Therefore, BOD and COD 

produce completely different values; nonetheless, both are used as pollution 

indicators today (Inoue, 2003). 

 



 

 41 

The BOD, COD, and other pollutants are shown schematically in Fig. (3.1) 

 

 

 

 

 

 

 

 

 

 

 

Fig. (3.1): Pollutant model for textile dyeing wastewater (Inoue, 2003) 

 

3.2: MISCELLANEOUS WASTEWATER TREATMENT METHODS 

Wastewater is treated to remove and decompose substances that are harmful 

to the natural environment. The substances are either directly decomposed or first 

separated and then decomposed, by using or promoting natural purification action. 

In other words, a treatment plant is built on separation and decomposition 

technologies as shown in Fig. (3.2).  

 

 

 

 

 

SS 

CODhn

n 

CODcr 

5BOD 



 

 41 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig. (3.2): Pollutant removal methods (Inoue, 2003) 

 

Oxidation and reduction 

Obligate aerobe  

Digestion process  

Anaerobic 
treatment  

Aerobic 

 treatment  

Decomposition  

Filtration 

Coagulation 

Adsorption 

Biological decomposition 

Chemical decomposition and ozone treatment (O3) 

Activated carbon or ion exchanges resin 

Screening or sand filtration 

Coagulation sedimentation 

Flotation separation and pressure flotation Separation  

P
o

ll
u

ta
n

t 
re

m
o

v
al

 m
et

h
o
d
s 

 

Lagoon  

Aeration Lagoon 

Activate Sludge 

Treatment  

Biological 

treatment 



 

 41 

The processes of treating wastewater are usually divisible into many principal 

sections. The divisions, according to (Peirce et al., 1998), are.  

A-Primary treatment stage 

This stage involves physical processes that remove nonhomogenizable solids 

and homogenize the remaining effluent. This stage contains several steps; among 

them are: 

1-Screens                 

A screen in a modern treatment plant removes materials that might damage 

equipment or hander further treatment. 

2- Comminutor 

This is a circular grinder designed to grind the solids coming through the 

screen into pieces about (0.3cm) or less in diameter. 

3- Grit chamber 

          The objective of a grit chamber is to remove grit or sand from the wastewater 

without removing organic material. 

B- Secondary treatment stage 

  This stage involves biological processes that remove most of the biochemical 

demand for oxygen. 

C- Tertiary treatment stages 

  This stage involves physical, biological, and chemical processes to remove 

nutrients like phosphorus and inorganic pollutants, to deodorize and decolorize 

effluent water, and to carry out further oxidation. 

Figure (3.3) shows the stages of industrial wastewater treatment from textile 

and spinning industry (Jorgensen, 1979). 

 

 

 



 

 41 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

F
ig

. (3
-3

): In
d

u
stria

l w
a

ter trea
tm

en
t sta

g
es 

in
 a

 tex
tile fa

cto
ry

 (J
o
rg

en
sen

, 1
9
7
9

) 

 

E
q

u
alizatio

n
 

tan
k 

 

N
eu

tralizatio
n

 

tan
k
  

C
o

ag
u

latio
n

 

an
d

 

flo
ccu

latio
n

 

tan
k 

P
rim

ary
 

sed
im

en
tatio

n
 

tan
k 

 

A
ctiv

ated
 slu

d
g

e 

treatm
en

t tan
k

 

 

B
io

lo
g
ical 

treatm
en

t tan
k
  

F
in

al 

sed
im

en
tatio

n
 

tan
k 

A
l2 (S

O
4 )

2
 

 ad
d
itio

n
 

 

H
2 S

O
4
 

ad
d

itio
n

  

In
flu

en
t

 

  

 

E
fflu

en
t 



 

 02 

3.3: BASIC TREATMENT METHODS USED IN TEXTILE    

FACTORIES  

The basic treatment methods used in textile factories are coagulation, 

flocculation and activated carbon. These methods are discussed hereinafter. 

 3.3.1: Coagulation and flocculation   

Coagulation is the process of driving together small or colloidal particles by 

chemical forces into larger particles. Rapid mixing is used and the reaction occurs 

very fast.   

Flocculation is the assembling of coagulated particles. Flocculation basin is 

used to provide slow mixing (Mihelcic and Hand, 1999). 

Coagulation and flocculation are used together to remove particles that can 

impart color to a water source, create turbidity, and retain bacteria and viral 

organisms. Also, some of these small particles may be pathogenic organisms 

themselves. The process of coagulation and flocculation is used to treat small 

particles in the size range of (0.001 to 1.0 micrometer).  

In coagulation theory, some of the mechanisms of destabilization include 

electrostatic attraction, interparticle bridging, and enmeshment (or sweep floc).  

In electrostatic attraction, particles can be destabilized by electrostatic 

attraction. This occurs when surfaces are oppositely charged. This can be promoted 

by adsorption of specific ions on the surface of the particles. A reduction of the pH 

or addition of specifically adsorbed ions can lead to charge-neutralization and 

destabilization. 

 Interparticle bridging refers to long chain polymers that carry negative 

charges that can form bridges between particles thus destabilizing the suspension. 

The mechanism has also been shown to be the major factor controlling the 

aggregation of bacteria and algae suspension.  



 

 04 

Enmeshment (also referred to as sweep floc) occurs when massive amounts 

of some coagulants are added to the water. As the voluminous and three 

dimensional polymers form, the colloids are trapped within the floc. The solids 

remain trapped within the settling floc and appear to be swept from the water 

(Mihelcic and Hand, 1999).  

The primary function of coagulant chemicals is to destabilize particles and 

strengthen flocs to reduce floc breakup. Selection of the proper coagulant depends 

upon: the characteristics of the coagulant, particulates, water quality, cost, and 

dewatering characteristics of the solids that are produced.  

The types of coagulant include aluminum sulfate (also referred to as alum), , 

ferric sulfate (Fe2 (SO4)3 or ferric chloride (FeCl3),  lime (CaO), and synthetic 

cationic polymers, anionic polymers, and nonionic polymers.  

The most commonly used coagulant is alum which has the chemical formula 

(Al2(SO4)3. 14H2O) (with a molecular weight of 594). Addition of Al3+ in the form 

of alum (or ferric iron in the form of the ferric salts mentioned hereinbefore) at 

concentrations less than the solubility limit for the metal hydroxide, results in the 

formation of the metal hydroxide that adsorbs onto particles causing destabilization 

by charge neutralization. Addition of aluminum and iron salts at concentrations 

greater than the solubility limit of the metal hydroxide will result in the formation of 

the hydroxide precipitate. In this situation, both charge neutralization and 

enmeshment in the precipitate contribute to coagulation (Culp et al., 1978). 

 The reaction may be represented by the following equation: 

Al2(SO4)3.14H2O +3Ca(HCO3)2       2Al(OH)3  +3CaSO4+14H2O +6CO2   [3-1] 

 

Hydrogen ions are liberated by the addition of alum and will react with the 

water’s natural alkalinity. Note in the above equation that alkalinity (as Ca (HCO3)2) 

is consumed. Theoretically, using the stoichiometry of the above reaction, (1mg/l) of 
[...]
3-3 Basic treatment methods used in textile factories. 20 
    3-3-1 Coagulation and flocculation .  20 
           3-3-1-1 Jar test for optimum coagulation dosage. 22 
           3-3-1-2 Alkalinity- coagulation relationships. 23 
           3-3-1-3 PH-coagulation relationships.  24 
           3-3-1-4 Coagulant aids – polyelectrolytes 24 
     3-3-2 Activated carbon adsorption.  26 
            3-3-2-1 The removal efficiency of adsorption process by activated 
carbon.  

27 

            3-3-2-2 Granular activated carbon (GAC) 29 
            3-3-2-3 Powdered activated carbon (PAC) 30 

Chapter Four : The case study 

4-1General.  31 
4-2Water supply and distribution 32 
4-3The productive sections. 32 
   4-3-1Finshing section (Factory No.1).  32 
      4-3-2 Velvet and jacquard section (Factory No.2). 36 
4-4The industrial wastewater treatment plant    36 
.   4-4-1The primary mixing tank 36 
    4-4-2 The primary sedimentation tank.  37 



 ix 

Subject  Page  

       4-4-3 The chemical treatment tank. 37 
    4-4-4 The biological treatment tank. 37 
    4-4-5 The final sedimentation tank.  37 
    4-4-6 Filters.  41 
    4-4-7 The final mixing tank. 43 

 4-5 Evaluation of the performance of the industrial wastewater treatment 
plant.  

43 

Chapter Five :  Treatment methods and analysis of  results  

5-1 The testing procedure 47 
   5-1-1 The physio- chemical test 47 

          5-1-1-1 Effect of pH value on COD and TSS of treated water 48 
          5-1-1-2 Effect of alum and polyelectrolyte doses concentrations on 

COD and TSS of treated water 
51 

   5-1-2 Activated carbon adsorption. 58 
5-2 Application the Freundlich isotherm equation.  64 
5-3 The effect of the optimum dosages of (Alum+ Polyelectrolyte+PAC) 
on industrial wastewater treatment. 

67 

5-4 Suggested treatment scheme 69 

Chapter Six : Conclusions and Recommendations 

6-1 Conclusions. 71 

6-2 Recommendations. 72 
References. 73 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 37 

References 
 
 
 
 
 

     

  

 

AICE and EPA [(American Institute of Chemical Engineers) and (Environmental 

Protection Agency Technology Transfer).,(1976):”Water reuse”.American 

Institute of Chemical Agency.  

 

AWWA (American Water Works Association), (1985):”Standard methods for the 

examination of water and wastewater”; 16th ed., American Public Health 

Association, Washington, U.S.A. 

 

AZTEC Environmental control LTD., (2003):”Sedimentation Jar- tester”. 

Manufacturers of specialist instrumentation and jar equipment; Oxon, UK.  

 

BOND, R.G. and STRAUB, C.P., (1974):”Handbook of environmental control”. 

Vol.4, wastewater, treatment and disposal, CRC press.  

 

BRAULT, J.L., (1991):”Water treatment handbook”. 6th ed., Lavoisier 

Publishing, France.  

 

CALLELY, A.G., FORSTER, C.F., and STAFFORD, D.A., (1977): “Treatment 

of industrial effluents”. London. England.    

 

CULP, R.L., WESNER, G.M., and CULP, G.L.,(1978):”Handbook of advanced 

wastewater treatment”.Van Nostrand Reinhold, New York. U.S.A. 

 

ECKENFELDER, W.WELSY.,(1970):” Water quality engineering for practicing 

engineering “.Barnes and Noble , Inc ., New York. U.S.A. 

 

ECKENFELDER, W.W., JR., (1989):” Industrial water pollution control“. 

McGraw- Hill publishing company., New York. U.S.A. 

 

 

 

 

 



 37 

 

 

 

 

HART, O.O., GROVES, G.R., BULKLEY, C.A. AND 

SOUTHWORTH, B., (1983): “Aguide for the planning, design 

and implementation of wastewater treatment plants in the textile 

industry”. ( Part One: Closed loop treatment) Recycle system 

for textile sizing /Desizing effluents; [INTERNNET: 2003].   

 

 HTTP:// WWW., (2001) A pilot study in textile industry ”Waste water recycling    

and reuse by solar catalytic treatment”., Tunisia..  

 

INOUE, KIYOMI.,(2003):”Textile dyeing wastewater treatment and activated 

sludge treatment”.kanebo Spring Corporation,No.2; [INTERNNET;2003]. 

 

ISMAIL, K.I., (1996):” A study into the use of black alum in treatment water”. 

MSc. Thesis, Dep. of Building and Constructing Eng., Iraq.  

 

JEFFCOAT, W.B. and SINGLEY, J.E., (1975):”The effect of alum 

concentration and chemical- addition time on coagulation”. J.AWWA, 

Vol.67, No.4, U.S.A.  

 

JORGENSEN, S.E., (1979):” Industrial waste water management”. Elsevier 

Scientific Publishing Company, New York.  

 

KAWAMURA, S., (1976):”Consideration on improving flocculation".  J.AWWA, 

Vol.68, No .6,U.S.A. 

 

 Al-HASHMI, M.A. and Al-KIZWINI, S.S., (1999):”The evaluation of industrial 

waste treatment that disposal from Hilla-fine textile factory to the Shatt 

Al-Hilla”. Journal of Babylon University., Vol.7,No.3,Iraq.  

 

Al-LAYLA, M.A., AHMED, S., AND MIDDLEBROOKS, E.J., 

(1980):”Handbook of wastewater collection and treatment: Principles and 

practice ". Garland Publishing, Inc., New York.  

 

 

Al-MALLAH, W.E.R.,(2002):“Astudy of treatment and recycling of industrial 

wastewater disposed from Baghdad textile factory”. MSc. Thesis, Dep. of 

Building and Constructing Eng., Iraq. 



 37 

 

MIHELCIC, J.R. and HAND, D.W., (1999):”Water supply and treatment”. John 

Wiley, New York, U.S.A.; [INTERNNET; 2002].   

 

MONTGOMERY, J.M., INC., (1985):”Water treatment principles and design”. 

John Wiley and Sons, New York.  

 
PEAVY, H.S., ROWE, D.R., AND TCHOBANOGLOUS, G., 

(1986):”Environmental engineering “. McGraw-Hill Book company.    

 

PEIRCE, J.J., WEINER, R F., AND VESILIND, P.A., (1998)                            

“ Environmental pollution and control ”. 4th edition. Butterworth – 

Heinemann, U.S.A.    

 

PETERS, R.H., (1967):”Textile Chemistry”. Elsevier Publishing Company, New 

York.  

 

QASIM, S.R., MOTLY, E.M., and ZHU, G., (2000):”Water works engineering”. 

Prentice-Hall, Inc., U.S.A. 

 

RUDOLFS, WILLEM., (1953) ”Industrial wastes, their disposal and treatment “. 

Reinhold publishing corporation.,New York.  

 SCTI (the State Company of Textile Industries)., (2003) { Personal connections}. 

 

SMETHURST, G., (1997):”Basic water treatment for application world wide “; 

2th ed., Thomas-Telford, London.   

 

Al-TUFAILY, M.A.,(1995):”The characteristic of the liquid industrial waste that 

disposal from Hilla-fine textile factory to the Shatt Al-Hilla”. M.Sc. 

Thesis, College of Engineering, University of Babylon, Iraq, {In 

Arabic}.  

 

 

 

 

 



 

Sand filters  Sludge 

Final sedimentation tank 

 

Fig. (4-2): Industrial water treatment plant unit of the Hilla 

textile factory  

Primary 

sedimentation 

tank 

Biological 

treatment 

tank 

 Primary mixing 

tank 

 
 

Hilla drain 

 

Influent 

Chemical treatment tanks 

 

Sludge line 

Final 

mixing 

tank 

From storm water sewer 

 

20% 80% 
Grease removal 

 

Sludge 

line 


	الواجه الانكليزي
	A Thesis
	Submitted to the Department of Civil Engineering- College of Engineering
	of the University of Babylon in Partial
	Fulfillment of the Requirements
	for the Degree of Master
	of Science in  Environmental Engineering
	By
	RASHA SALAH AL-KIZWINI
	B.Sc. Civil Engineering, 2001
	Dec.2003



	الواجه العربي1
	جامعة بابل
	قسم الهندسة المدنية
	أطروحة
	مقدمة إلى كلية الهندسة في جامعة بابل كجزء
	الهندسة المدنية
	أعدت من قبل المهندسة



	رشا صلاح القزويني
	2003



	السورة
	الخلاصة
	وهذه النسب ليست مطابقة للمواصفات العراقية أو الأمريكية .

	الأهداء1
	الإهداء
	من بكته ملائكة السمــــــــــاء
	الذي تحت قبته يستجاب الدعاء
	سيــــــــــــــــــد الشهـــــداء
	جدي الأمام الحسين (ع)
	من أوصــى بــــهم ربــــي خيرا
	أمــــــــــــي و أبـــــــي
	ذخري وسنـــــــدي في الحياة
	اخوتي سيف و علي
	إليهم جميعا اهدي ثمرة ما وفقني الله إليه


	Acknowledgement1
	RASHA

	CERTIFICATION
	Name: Asst. Prof. Dr. Ammar Yaser Ali
	Signature:

	Name: Asst.Prof. Dr. Haroun A.K Shahad

	List of TABLES
	CH1
	INTRODUCTION
	1.1: WATER QUALITY
	1.1.1: Source of water
	Table (1-1): Different sources of water  (Mihelcic and Hand, 1999)

	Table (1.2): Effects of specific types of pollution in industrial waste discharges (Hart et al., 1983)
	1.2: INDUSTRIAL WASTEWATER


	CH2
	ch3
	Fig. (3-3): Industrial water treatment stages in a textile factory (Jorgensen, 1979)
	Activated carbon comes in two forms: powdered activated carbon (PAC), and granular activated carbon (GAC). Both forms effect removal by physically adsorbing compounds. In the past, (PAC) was employed more frequently, primarily for color, taste and odo...
	3.3.2.2:Granular activated carbon (GAC)
	The contact system for granular activated carbon (GAC) consists of a cylindrical tank which contains a bed of the material. The water is passed through the bed with sufficient residence time allowed for completion of the adsorption process. The system...
	Although fixed granular carbon beds can be cleaned at site with superheated steam, the most common practice is to remove the carbon for cleaning in a furnace. The regeneration process is essentially the same as the original activation process. The ads...
	In a moving-bed system, spent carbon is continuously removed from the bottom of the bed, with regenerated carbon being replaced at the top. Most modern applications use the removing-bed system with a countercurrent flow; that is, the water is introduc...
	The design of a granular-activated- carbon systems is based on the flow rates and contact times. Flow rates of (0.08 to 0.4 m3/m2.min) and contact times of (10 to 50 min) are based on empty-tank cross section and volume, form a common practice (Peav...
	The effectiveness of (GAC) in removing color, taste and odor can be expressed by the following equation (Qasim et al., 2000).
	Ln ((Co /Ce ) -1) =Ln (eK NoD / v –1)-KCot                                 [3-3]
	where:
	Co = influent concentration, mg/l;



	Ce = allowable effluent concentration, mg/l;

	X/M=kC1/n                                                                        [3-4]

	CH4
	THE CASE STUDY
	Shatt Al-Hilla
	Clarification
	plant
	Potable water
	Raw water
	Potable water
	Potable water
	Soft water (influent) 1500 m3/day
	Fig. (4.3): The primary mixing tank
	Fig. (4-4): The primary sedimentation tank

	Fig. (4-5): The chemical treatment tanks
	Fig. (4.6): The biological treatment tank
	4.4.6: Filters
	* Increase of  (SO4) after treatment is due to residual Alum (which constitutes SO4)

	Fig. (4.7): The final sedimentation tank
	Fig. (4.8): The sand filter
	Fig. (4.9): The sludge bed filter
	Fig. (4.10): Final mixing tank

	CH5
	TREATMENT METHODS AND
	ANALYSIS OF RESULTS
	To delineate the effects of the optimum dosages of (alum + polyelectrolyte +PAC) at (pH=8.5) in the treatment of industrial wastewater as compared with the specification given by  (AICE and EPA), five samples were taken from the primary mixing tank. T...


	CH6
	CONCLUSIONS AND RECOMMENDATIONS
	TSS = 27-73 %.
	BOD = 17-57 %.



	CH42
	The case study
	Hilla River
	Soft plant
	Potable water
	Raw water
	Potable water
	Potable water
	Soft water (influent) 1500 m3/day
	Fig. (4.3): The primary mixing tank
	Fig. (4-4): The primary sedimentation tank

	Fig. (4-5): The chemical treatment tanks
	Fig. (4.6): The biological treatment
	4.4.6: Filters

	Fig. (4.7): The final sedimentation tank
	Fig. (4.8): The Sand filter
	Fig. (4.9): The sludge filter
	Fig. (4.9): Finally mixing tank

	List of samblye
	List of figure
	List of contents
	References rasha
	وحدة معاجلة المياه الصناعية
	Influent
	Chemical treatment tanks
	Sludge line
	From storm water sewer
	Sand filters
	Final sedimentation tank
	Grease removal




